
SPARE PARTS LIST
PAGE 1

MODEL NO. 9404

ITEM PART NO. DESCRIPTION QTY NOTE
001 651284-9 SWITCH SGEL115CDY-6           9403/9903/9920   1
002 151743-8 MOTOR HOUSING COMP 9920/9903  9904   1
004 417049-7 FRONT GRIP 9920/9903/9904   1
005 266173-1 *PT SCREW 5X30 9015B 10PK     HR3000C/9920   1
006 663846-1 POWER SUPPLY CORD 1.5-2-4.0   1
007 682505-8 CORD GUARD 10-90 LF1000   1
008 687063-9 STRAIN RELIEF HR2400/3707/37082414NB/9920/RP1100C   1
009 265995-6 *PT SCREW 4X18 10PK           LF1000   2
010 211088-7 BALL BEARING 6000DDW HR4000C  HM1202C/9920/9403/5621RD/LS800  1
011 681649-1 INSULATION WASHER 9403/9920   1
012 528374-2 FIELD ASSY 110V 9920/9903/9404   1
013 266056-5 *PT SCREW 5X45 9046 5PK   2
014 643750-0 BRUSH HOLDER CAP JR3020/9920/5JR3060T/3070CT   2
015 191963-2 CARBON BRUSH CB-303 5703R/9920JR3060T/3070CT   1
016 518338-4 ARMATURE ASSY 110V 9920/9903  9404   1

INC. 10,11,18,19
017 417050-2 BAFFLE PLATE 9920/9903/9404   1
018 240026-2 FAN 75 9920/9903/9404   1
019 210023-2 BALL BEARING 627DDW  9911/9920LS0800D/5621RD   1
020 417048-9 MOTOR COVER 9920/9404   1
021 819001-5 MAKITA LABEL   1
022 265995-6 *PT SCREW 4X18 10PK           LF1000   4
023 417051-0 HANDLE COVER 9920/9903/9404   1
024 417052-8 BELT COVER 9920/9903/9404   1
025 252153-3 *HEX NNUT M6-10 L.THR 10PK   1
026 225084-9 SYNCHRO BELT 9920/9903/9404   1
027 241663-5 FAN 76 9920/9903/9404   1
028 251815-0 KNUR THUMB SETSCREW M6X25 3700LF1000   1
029 253707-9 *HARD NARROW WASHER 16 5PK   1
030 231225-7 *COMPRESSION SPRING 16 5PK   1
031 266050-7 *PT SCREW 4X30 10PK   5
032 931402-8 *HEX FULLNUT M8 10PK   1
033 222156-1 PULLEY 9.5-46.0 9920/9903/9404   1
034 317273-1 GEAR COVER 9920/9903/9404   1
035 211092-6 BALL BEARING 629DDW 3612C/3612   1
036 226520-8 HELICAL GEAR 10 9920/9903/9404   1
037 151755-1 HELICAL GEAR COMP 39 9903/9920   1
038 852039-7 NAME PLATE 9404   1
039 151748-8 FRAME COMP 9404   1
040 211088-7 BALL BEARING 6000DDW HR4000C  HM1202C/9920/9403/5621RD/LS800  1
041 162217-4 DRIVING ROLLER 9920/9903/9404   1
042 252154-1 *HEX NUT M8-13 L.THR 10PK   1
043 961052-5 *EXT DIN 471 CIRCLIP-12 10PK   1
044 323932-7 TENSION ROLLER SHAFT 9404   1
045 253922-5 *CUP WASHER 12 9401 5PK   2
046 151754-3 TENSION ROLLER COMP 9404   1
047 344823-9 LEVER 9920/9903/9404   1
048 267731-6 *CUP WASHER  4 9911 5PK   1
049 265059-6 *SHOULDER SCREW M4 9404 5PK   1
050 416417-1 ROLLER  9911/9920/9903/9404   1
051 233249-9 *COMPRESSION SPRING 7 10PK   1
052 151745-4 TENSION ROLLER ARM COMP 9404   1
053 267746-3 CUP WASHER 17 9920/9903/9404   1
054 233250-4 COMPRESSION SPRING 12 9920/94   1
055 266034-5 *CT SCREW M4X16 10PK   2
056 344822-1 SAFETY COVER 9920/9404   1
057 911117-3 *PAN HD SCREW M4X12 10PK      W. SPRING WASHER   2
058 193202-6 CORK RUBBER PLATE   1
060 631379-4 CONTROLLER 110V 9920/9903   1
061 193201-8 CARBON PLATE   1
062 344849-1 STRAP WASHER  9404   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 9404

ITEM PART NO. DESCRIPTION QTY NOTE
064 265995-6 *PT SCREW 4X18 10PK           LF1000   3
065 266034-5 *CT SCREW M4X16 10PK   1
066 266034-5 *CT SCREW M4X16 10PK   1
067 266034-5 *CT SCREW M4X16 10PK   4
A01 122591-2 DUST BAG ASSY 9920/9903/9404   1
A02 794135-4 ABRASIVE BELT 100X610 WA80   1
E01 654532-5 TERMINAL BLOCK 9920/BO4561/360   1
E02 645105-5 NOISE SUPPRESSOR/CONDENSOR 645HM1810   1
E03 645200-1 NOISE SUPPRESSOR LS0714/JR3060LC1230/RP1100C/3705/HM1810/307  1
E04 655030-2 *PLUG UK TYPE 2107F/JR3050T   HM1810/HR2432/JR3060T/3070CT  1



SERVICE DRAWING
PAGE 1

MODEL NO. 9404


